

泌尿器科癌レジメン

療法名	投与量	投与日	投与期間
GC	ゲムシタビン 1000mg/m ²	day1,8	3週毎
	シスプラチニブ 70mg/m ²	day1	
GCarbo	ゲムシタビン 1000mg/m ²	day1,8	3週毎
	カルボプラチニブ AUC=5	day1	
DC	ドセタキセル 75mg/m ²	day1	3週毎
	カルボプラチニブ AUC=5	day1	
DTX	ドセタキセル 75mg/m ²	day1	3週毎
CBZ	カバジタキセル 25mg/m ²	day1	3週毎
Pembrolizumab+Axitinib	ペムブロリズマブ 200mg/body	day1	3週毎
	アキシチニブ 5mg/回,1日2回	連日	
Pembrolizumab+Lenvatinib	ペムブロリズマブ 200mg/body	day1	3週毎
	レンバチニブ 20mg/回,1日1回	連日	
Pembrolizumab	ペムブロリズマブ 200mg/body	day1	3週毎
Nivolumab	ニボルマブ 240mg/body	day1	2週毎
Nivolumab	ニボルマブ 480mg/body	day1	4週毎
Nivolumab+Cabozantinib	ニボルマブ 480mg/body	day1	4週毎
	カボザンチニブ 40mg/回,1日1回	連日	
Temsirolimus	テムシロリムス 25mg/body	day1	1週毎
BEP	ブレオマイシン 30mg/body	day2,9,16	3週毎
	エトポシド 100mg/m ²	day1~5	
	シスプラチニブ 20mg/m ²	day1~5	
SP(3W2R)	シスプラチニブ 60mg/m ²	day8	5週毎
	S-1 40mg/m ² /回,1日2回	day1~21	
PTX+GEM	パクリタキセル 175mg/m ²	day1	3週毎
	ゲムシタビン 1000mg/m ²	day1,8	
Enfortumab Vedotin	エンホルツマブ ベドチン 1.25mg/kg	day1,8,15	4週毎
EVP	エンホルツマブ ベドチン 1.25mg/kg	day1,8	3週毎
	ペムブロリズマブ 200mg/body	day1	
Avelumab	アベルマブ 10mg/kg	day1	2週毎